Parts Breakdown

Model Santos 50 39494

® 504198

50100
50101 |50100B
50101B
50151
508608115V\
[=)
[=]
3
50600 50700B 115V
Y 50720
50671
~
50675
507308 115V
%’7 50751
50711
@ %50715 50710
50712
50300
o [50635 Nsom
50400 |@|50634
50401 8 50633—{J@
o 50632 <
/ 10 50622)685
©/ 2821: 5067050681 — (50614 — & 0@@
7T
@/50414 50610 29013 €= nlj
50420]©
: 4 50438|Q e
d 1 4

= 50413
= 50412
/50422

50611
\

505528 115V\@
20570 505458 115V
50566 4,_;%
50563~>> SIPZS 50551
s, 5
2

/ - S sosa1
50531 o n

i ) /50508

< 50514

=
50519

50503@ 50517B 115V
50500 8
50501 — ¢ 50516

50541
~——50542
50544

8 50543 |

50513
50512

-

&/505’11

50540B 115V

50510B 115V

50500B 115V-60Hz




Parts Breakdown

Model Santos 50 39494

Item No. Description Position J Item No. Description Position Item No. Description Position
73197 Cover and Pusher Assembly for 39494 50100 73217 E)?t;%”‘:gi'ate iy B2 (U 50510 73251 Braking Plate for 39494 50681
73713 Cover and Pusher Assembly (UL-NSF) 5415 73218 Screw CBLZ 5.5x16 for 30494 50511 73252 Brake Spring for 39494 50685
(Old) for 39494
40408 Fruit Pusher for 39494 50101 73219 Washer 5x12 for 39494 50512 73721 Painted Base Assembly 110V for 30494 507008
73714 Fruit Pusher (UL - NSF) (Old) for 38494 501018 73220 Rubber Foot 25x15 for 39494 50513 73254 Screw H M5x10 ZN Auto for 39494 50701
AC350 Top Cover for 39494 50151 73221 Plastic Foot Washer for 39494 50514 73255 Ratchet Assembly for 39494 50710
40867 Complete Basket Assembly for 39494 50200 73222 Screw H 4.2x12.7 ZN Auto for 39494 50516 73256 Screw CX 3x8 ZN Auto for 39494 50711
AC359 gg‘;“g‘j"e‘e Eaie N D0 73717 Power Cord with USA Plug for 39494 505178 73057 Ratchet for 39494 50712
73198 Cap Nut H M8 Stainless Steel for 39494 50201 73224 Bottom Plate for 39494 50519 73258 Ratchet Spring Blade for 39494 50715
73199 Washer 8x16 for 39494 50202 73225 Screw H 4x10 ZN for 39494 50531 73259 Black Painted Base for 39494 50720
. . Components Plate Assembly 110V for Special On-Off Multifunction Switch
40868 Fruit Center Knife Screw for 39494 50203 73718 A 505408 40875 0V or 35494 507308
40869 Grating Disc (Blade) for 39494 50210 73007 Nut H M4 ZN for 39494 50541 AC352 f“(")f’;;gze IAEEIR Al 50737
40870 Basket for 39494 50220 73228 Washer AZ 4 2N for 39494 50542 73261 Screw 6x40 for 39494 50751
AC360 Basket Special Holes 0.8 for 39494 502208 73229 Screw CS M4x20 ZN for 39494 50543 73722 fhg?t;s; gﬁfemb'y Y B 508008
40871 Basket Base for 39494 50230 73230 Capacitor Ring for 39494 50544 73263 Bowl Sustainer for 39494 50801
AC351 g:";g‘fg'z'“ SRS REIEEEIIEE gy 73719 Capacitor 250 MF (110V) for 39494 505458 73264 Screw 581 Torx for 39494 50805
73200 Bowl for 39494 50300 73232 Screw H 4.8x12.7 ZN Auto for 39494 50551 73265 Rear Flange Assembly for 39494 50810
40407 ;’;g:'ﬁer Al St sty oy 50400 73720 Starting Relay (110V) for 39494 505528 73266 Rear Flange for 33494 50812
73201 2;;%": FS M6x20 Stainless Steel for 50401 73233 Screw H M4x20 ZN for 39494 50563 73267 Screw H Méx8 ZN Auto for 30494 50813
73202 f%?ggj'g‘i\’“her DS EEE gy, 73034 Safety Switch for 39494 50566 73268 Washer AZ 4 ZN for 39494 50814
40872 Shifter Assembly for 39494 50410 73235 Electrical Components Plate for 39494 50570 73723 Stator 110V 50/60Hz for 39494 50820B
40873 Shifter Rubber Ring for 39494 50411 73236 Locking System for 39494 50600 73270 Ondulated Washer for 39494 50825
73203 iﬁ'g&gf 3.5x10 Stainless Steel Auto. 5115 73237 Complete Brake for 30494 50610 73271 Complete Rotor Assembly for 39494 50830
73204 Shifter Base for 39494 50413 73238 Screw M5x15 Left for 30494 50611 73272 Fan for 39494 50831
73205 Shifter Finger for 39494 50414 73239 Washer for 39494 50612 73274 Bearing 6202 ZZ for 39494 50835
73206 O-Ring Seal 62x2.5 for 39494 50417 73240 Braking Disc for 39494 50613 73275 Rotor and Fan Assembly for 39494 50836
73207 Shifter Steering Pin for 39494 50418 73241 Brake Ring for 39494 50614 73276 Front Flange Assembly for 39494 50840
73208 O-Ring Seal 3.6x2.4 for 39494 50420 73042 Maintain Assembly for 39494 50630 73724 g;j?f"’”ge Assembly UL (110V) for 5405
73209 Shifter Washer for 39494 50421 73243 Locking Washer 8 ZN for 30494 50631 73277 Screw H Mdx10 ZN Auto for 39494 50841
73210 Protection Washer for 39494 50422 73244 Washer 8x16 for 39494 50632 73278 Bearing Washer for 39494 50842
73211 ggm Head with Pins Assembly for 50425 73045 Pin 3x18 Stainless Steel for 39494 50633 73279 Bearing 6202 ZZ for 39494 50843
Bottom Plate + Components Assembly s
73716 110V + USA Plug for 39494 505008 73246 Maintain Came for 39494 50634 73280 Front Flange for 39494 50844
73213 Screw H M5x16 ZN Auto for 39494 50501 73247 Rod Deflector for 30494 50635 73281 Motor Flange Plate (UL 110V) for 39494 50845
73014 Washer 5x12 for 39494 50502 73048 Spring and Brake Plate Assembly for 50670 73082 Stainless Steel Pin 3x8 (UL 110V) for 50846
39494 39494
73215 Front Foot for 39494 50503 73249 Locking Rod for 39494 50671 73283 Body Assembly for 30494 50850

73216 Screw H M5x10 ZN Auto for 39494 50508 73250 Locking Handle for 39494 50675 73284 Stainless Steel Body for 39494 50851



Parts Breakdown

Model Santos 50 39494

Item No. Description Position J Item No. Description Position Item No. Description Position
73285 Body Gasket for 39494 50852 AC361 Front Flange Assembly UL for 39494 50863B AC357 Rear Flange Assembly for 39494 50871
AC353 Front Flange 2016 for 39494 50861 AC355 Rotor and Fan Assembly for 39494 50865 AC358 Rear Flange 2016 for 39494 50872

AC354 Front Flange Assembly for 39494 50863 AC356 Complete Rotor Assembly for 39494 50866 73286 Pulp Container for 39494 50950



